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Issue number: Version (1) 
 
Subject: Guideline for Treating and Monitoring Hypocalcaemia for non-critical areas 

of Trust 

 

Objective:  The objective of this guideline is to provide a clear quick 
reference guide to support clinicians in the treatment and monitoring of 
patients with hypocalcaemia as well as how to investigate causes 
(serum adjusted calcium ≤1.80mmol/L) 

 
 

Target Level: Trust-wide 
 

Prepared by:  Chemical Pathology/Clinical Nutrition 

Dr V Mishra, Consultant Chemical Pathologist 
John Bassett, Chemical Pathology / Metabolic Medicine ST3 

 
'CG Approved' logo will be added by CG Dept. 

Evidence Base: Rank: A, B, C or D   (CSG/CG Dept will categorise 
evidence base) 
 

Associated Documents:  
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Date of Issue: 2021 Review Date: month & year + 3 
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Introduction: 
Hypocalcaemia (defined as serum adjusted calcium <2.20mmol/L) commonly 
encountered in clinical practice. Most patients with mild to moderate hypocalcemia  
(serum adjusted calcium between 2.20mmol/L and 1.90mmol/L) are usually 
asymptomatic.  
Severe hypocalcaemia (serum adjusted calcium ≤1.80mmol/L) can present with 
tetany, tingling or numbness in fingers or around mouth, muscle spasm, carpopedal 
spasms and arrhythmias. 
Causes: include hypoparathyroidism (consider clinical history e.g. previous 
thyroid/parathyroid surgery), alcoholism, CKD, medications (e.g. post-IV 
bisphosphonate or Denosumab treatment, PPIs, Forscarnet) 
 
Exclude: spurious causes e.g. K-EDTA contamination (from blood tube): raised 
serum K with low serum adjusted calcium when previous results are normal 
 
Check: serum U&E, eGFR, Magnesium, PTH and 25(OH)vitamin D 
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Hypocalcaemia (serum adjusted calcium ≤ 2.2mmol/L) 

Serum adj. Calcium ≤1.80mmol/L in 

Hypoparathyroid patients who are nil 

by mouth (Post thyroidectomy and 

post parathyroidectomy) 

Chronic low serum adjusted 

calcium below ≤ 2.2mmol/L 

and patient asymptomatic 

Arrange a monitored bed or serial 

ECGs 

Please contact on call endocrinology 

or on call biochemist (through switch 

board) to ensure plan and 

prescription is appropriate. 

Administer 10ml of 10% calcium gluconate (2.25mmol) IV over 

10-15min immediately. 

Repeat IV Calcium gluconate every 15 minutes until 

asymptomatic or serum adjusted calcium >1.90mmol/L 

Follow with 80-100ml of 10% calcium gluconate in 1L 0.9% 

sdoium chloride given over 24 hours, prescribed on a fluid chart. 

Stop infusion when serum adjusted calcium >2mmol/L.   

Then start oral AdcalD3 (2 to 4 tab daily) or Calvive if patient still 

asymptomatic. 

Correct vitamin D deficiency if present. 

If CKD is the cause (secondary hyperparathyroidism present) 

treat with AdcalD3 1 tablet TDS and Alfacalcidol or calcitriol 250 

– 1000ng daily (discuss dose with Consultant). 

 

Start infusion of 80-100ml of 

10% calcium gluconate in 1L 

0.9% saline given over 24 

hours.  

When patient can swallow, 

switch IV calcium gluconate 

to oral Adcal D3 or Calvive. 

Give with Alfacalcidol or 

calcitriol. 

The calcium requirements 

usually vary from 1g to 4g 

daily (initially) and 

alfacalcidol or calcitriol (later 

if calcium still low) 

requirements from 250 to 

1000ng daily (discuss dose 

with Consultant) 

Start oral calcium and 

vitamin D supplements 

such as Adcal D3 (2 to 

4 tab daily) or Calvive. 

Conside alfacalcidol or 

calcitriol (250ng to 

1000ng daily) 

depending on serum 

adjusted calcium level 

if calcium remains low 

despite calcium 

replacement. 

Recheck serum adjusted calcium every 6 hours in first 24h until stable, then check serum adjusted 

calcium daily. 

Serum magnesium ≤0.4mmol/L suggests hypomagnesaemia as a possible cause of hypocalcaemia so 

treat the hypomagnesaemia (see Hypomagnesaemia guidelines) 

Oral therapy takes a couple of days to have an effect . If AKI is the cause, correction not usually 

required. If 25(OH) vitamin D deficient or insufficient (<50nmol/L), replace vitamin D as per PANMersey 

Guidance. Do not treat hypocalcaemia of pancreatitis, septicaemia or rhabdomyolysis unless 

symptomatic.  

If symptomatic, give IV calcium gluconate cautiously.  

Consider refeeding syndrome if potassium & phosphate are also low, prescribe pabrinex and refer to 

dieticians. 

1) Investigate 

2) Management 

3) Monitoring 

If 25(OH)vitamin D deficient 

or insufficient (<50nmol/L), 

replace vitamin D as per 

PANMersey Guidance:  link 

below 

Check serum U&E, e GFR, Mg, PTH, 25(OH)vit D 

Severe hypocalcaemia (adjusted calcium 

≤1.80 mmol/L) or patient  symptomatic 
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Panmersey guideline for the treatment of vitamin D deficiency: 
https://www.panmerseyapc.nhs.uk/document-store/vitamin-d-deficiency-treatment-in-adults/ 

 
For any further advice please contact the Consultant on call for Clinical 
Biochemistry and Metabolic Medicine(through switch board) 

https://www.panmerseyapc.nhs.uk/document-store/vitamin-d-deficiency-treatment-in-adults/

